SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.:FCC0706018

Vs
SETEK

FCC TEST REPORT

REPORT NO.:FCC0706018

MODEL NO.: MK202

RECEIVED: Jun 18, 2007

TESTED: Jun 18, 2007 to Aug 07, 2007

APPLICANT: Martking International (HK) Co., Ltd

ADDRESS: 2/F, Building 5, Yong Qi Science& Technology Park, XiFa,
Xixiang Town, Baoan District, Shezhen, China

ISSUED BY: SHENZHEN SETEK TECHNOLOGY CO., LTD.

LAB LOCATION: 2/F,A3 Bldg,East Industry Zone,Overseas Chinese Town,
Shenzhen,China

Thistest report consists of 32 pagesin total, it may be duplicated completely for legal use with the
approval of the applicant, It should not be reproduced except in full, without the written approval of
our laboratory, The test resultsin the report only apply to the tested sample.

SHENZHEN SETEK TECHNOLOGY CO.,LTD.

Our website: www.setek.com.cn E-mail: Service@setek.com.cn
TEL :86-755-26966362 FAX: 86-755-26966270




SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

Prepared for . Martking International (HK) Co., Ltd

Address . 2/F, Building 5, Yong Qi Science&Technology Park, XiFa, Xixiang
Town, Baoan District, Shezhen, China

Product . FM TRANSMITTER

Model No. . MK202

Trademark . N/A

Test Standard . FCC Part 15 Paragraph 15.207, Paragraph 15.209, Paragraph 15.35 and
Paragraph 15.239

Prepared by . SHENZHEN SETEK TECHNOLOGY CO., LTD.

Address . 2/F,A3 Bldg,East Industry Zone,Overseas Chinese Town,
Shenzhen,China

FCC Registration Number: 966959

Tel: (86-755) 26966362 Fax:(86-755) 26966270

: |

Prepared by : j;)‘lf‘“"fﬂ | AL
(Engineer)

Reviewer by : rd‘lf':} L AT

(Project Engineer)
. i

Approved by : ﬁ-LEMJT ?‘1"“‘7
(Manager)~’

Report Number . FCC0706018

Date of Test »Jun 18, 2007 to Aug 07, 2007

Date of Report . Aug 07, 2007

The device described above istested by SHENZHEN SETEK TECHNOLOGY CO., LTD. to determine
the maximum emission levels emanating from the device and the severe levels of the device can endure
and its performance criterion. This report applies to above tested sample only and shall not be reproduced
in part without written approval of SHENZHEN SETEK TECHNOLOGY CO., LTD.

Page 2 of 32



SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

TABLE OF CONTENTS
Description Page
The Report Description
1. GENERAL INFORMATION ...ttt sttt et e st s nsae s ssseessaessnnaessnsneesnseeennns 4
11. Description Of DEVICE (EUT) ..eiiiiii ettt e et s sttt be et e b e sne e sreesneesneeenneenns 4
12. DesCription Of SUPPOI DEVICE.........ui ettt te e te e e e e s e ste et e be e be e s e e sneesreesneesneeenreenns 5
13. SUMMEANY OF TESE FESUITS ...ttt ettt b ettt e st b e et e sbe e s e e besaesneeneesneeneeseas 5
1.4, LIS 0= 1 PSRRI 6
15 M EaSUreMENE UNCEITAINTY ... ..c.eiitiiieeieite ettt ettt st e st eaeetesbeeme e besaeeneesbeeneeneesaeensennens 6
2. POWERLINE CONDUCTED MEASUREMENT ...ttt 7
2.1, JLIC=: 0 = 11 o] .0 | S 7
2.2. BIOCK Diagram Of TESE SEIUD ...ecuveeieeiie i s ettt sttt esre e sae e saaesneesnneenteeneesneeenneenns 7
2.3. Power Line Conducted Emission Measurement LimitS(Class B) ........cccoooevvevienecneesee e see e 7
24, Configuration of EUT 0N MEaSUIEMENL .........ccerieeiiiierieesteeseeseeseeeteeteesteesteessessneesseenseesseessessnessnsensenss 8
2.5. Operating Condition Of EUT .......ciiii et ae e te e sre e sre e sneesneenneenreeneereenrenss 8
2.6. QLIS A (0100 L1 SRR 8
2.7. Power Line Conducted Emission Measurement RESUILS............coeieeiiiieiineeee s 9
3. RADIATED EMISSION MEASUREMENT ...ttt 12
3.1 QLIS 0 = [ o] .17 | 12
3.2 BlOCK Diagram Of TESE SELUD ...ecveeieeiie ettt ettt e s st be e s e e e s re e sneenneesneesnees 13
3.3 Radiated EMISSION LIMIT .......cooiiiiiiiee et sttt st s ene et e saesne et 14
3.4. EUT Configuration 0N IMEBSUFEIMENT ..........eeireeiieeiieerieeserseeeeessteesteesreessessneesseenseesseessesssesssssssesssesnnes 14
3.5. Operating Condition Of EUT ........cooiioiic st te e s st saeesaeesaa e sne e e neesnneenee e 15
3.6. LIS A (010 o 1 TSRS 15
3.7. Radiated Emission Measurement RESUITS. .........coeoiiiiieiee et 16
4. EMISSION BANDWIDTH TESTING ...ttt st 23
4.1. M EBSUIEMENE PrOCEAUIE ... .eeiiti ettt sttt a et st e et e st s be et e e bt e st e seesaeeneesbeeneeeesneeneeee e 23
4.2. Test SETUP (Block Diagram of COnfigUIration) ...........cceeveerieeiiersiersieesieesieesieesseesieesseeseessseesesssesnseenes 23
4.3. (271070 11V T |1 T T SRS 23
4.4. BanaWidth TESE RESUIL ......c..oeeieieieieesise et sttt se st sa e e e ens 23
L T o O O N I = ) SR 27
6. PHOTOGRAPH ...ttt st e e st e e e se e e e sbe e e saseeeasseeeseeesseeesaseensnteeean 28
6.1. Photo of Radialed MEBSUMEMENL. .........oiieiirieeeeie ettt sttt s re ettt eseesaeeeesbeeseebesaesneenee e 28

APPENDIX | (Photos of EUT) (3 Pages)

Page 3 of 32
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT

Model Number

Description of EUT

FM TRANSMITTER

MK202

A modulator of FM for the audio, can be transmitted by radio

Description of A permanent fixed antenna, which is built-in, designed as an
Antenna indispensable part of the EUT.
Power Supply DC 3.0V (2 pcs AAA Batteries)

Operation Frequency :

88.1-107.9MHz

Applicant Martking International (HK) Co., Ltd

Address 2/F, Building 5, Yong Qi Science& Technology Park, XiFa,
Xixiang Town, Baoan District, Shezhen, China

Manufacturer Shenzhen Martking Ladeb Electronic Co., Ltd

Address 2/F, Building 5, Yong Qi Science& Technology Park, XiFa,
Xixiang Town, Baoan District, Shezhen, China

Received Jun 18, 2007

Date of Test Jun 18, 2007 to Aug 07, 2007
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1.2.Description of Support Device

SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

PC . Manufacturer: DELL

M/N: E157FPc
S/N: 53SM 12X

CCC,FCC,VCCI,GS,S,.CE
Monitor : Manufacturer: SAMSUNG

M/N: 710MP [R]S

S/N: MH17HVY 500468F

CCC,SA,UL

Mouse . Manufacturer: DELL
M/N: MO56UOA
S/N: F1101WOS
CE, VCCI,FCC,GS,UL
Keyboard . Manufacturer: DELL

M/N: SK-8135

S/N: CN-0DJ340-71616683-01U6

VCCI,CE, FCC

Printer . Manufacturer: SAMSUNG

M/N: ML-1610

S/N:BKAY B04125

CCC,CE,UL

MP3 : Manufacturer: ipopman

M/N: 1-VO7
FCC, CE

1.3.Summary of test results

FCC Rules

Description Of Test Result

Paragraph 15.207

Conducted Emission Compliant

Paragraph 15.239

Radiated Emission Compliant

Paragraph 15.239

Bandwidth Compliant
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

1.4.Test Facility

Thetest facility is recognized, certified, or accredited by the following organizations:

FCC — Registration No.: 966959

SHENZHEN SETEK TECHNOLOGY CO., LTD, the EMC Laboratory has been registered and
fully described in areport filed with the (FCC) Federal Communications Commission.

1.5.Measurement Uncertainty

Radiation Uncertainty : Ur = £3.84dB

Conduction Uncertainty Uc= +2.72dB
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2. POWER LINE CONDUCTED MEASUREMENT

2.1.Test Equipment

SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

The following test equipments are used during the power line conducted measurement:

Item |Equipment  [Manufacturer Model No. [Serial No. |Last Cal. Cd. Intervad
1. |Test Receiver |Rohde & Schwarz |[ESCS30 |8289851018(May 29,2007 |1 Year
2. |L.I.SN. Rohde & Schwarz |[ESH2-Z5 [834549/005 [May 29,2007 |1 Year
3. |PulseLimiter |Rohde & Schwarz |[ESH3-Z2 |100006 May 29,2007 |1 Year
4. |RF Cable FUJIKURA RG-55/U |LISN Cable|May 29,2007 |1 Year

2.2.Block Diagram of Test Setup

Test Receiver
Keyboard
AC Mains PC Monit
A SN onitor |y
| AC Mains
Mouse
4> .
EUT Printer
MP3 _KC Mains

2.3.Power Line Conducted Emission Measurement Limits(Class B)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
015 ~ 0.50 66 ~ 56* 56 ~ 46*
050 ~ 5.00 56 46
500 ~ 30.00 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

2.4.Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission
Measurement to meet the commission requirement and operating regulationsin a
manner, which tends to maximize its emission characteristics in a normal application.

EUT : FM TRANSMITTER
Model Number MK 202

2.5.0perating Condition of EUT

2.5.1.Setup the EUT and simulator as shown as Section 2.2.
2.5.2.Turn on the power of all equipment.
2.5.3.Let the EUT work in test mode (Normal) and measure it.

2.6.Test Procedure

The EUT system is connected to the power mains through aline impedance
stabilization network (L.1.S.N.). This provides 50ohm-coupling impedance for the
EUT system. Please refer the block diagram of the test setup and photographs. Both
sides of AC line are checked to find out the maximum conducted emission. In order to
find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.4-2003 on Conducted
Emission Measurement.

The bandwidth of test receiver (R & SESCS30) is set at 9KHz.

The frequency range from 150KHz to 30 MHz is investigated.
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

2.7.Power Line Conducted Emission Measurement Results

PASS
The max. tuning range of EUT is verified which between 88.1MHz with 107.9MHz.
Please refer to following diagram
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

3. RADIATED EMISSION MEASUREMENT

3.1.Test Equipment
The following test equipments are used during the radiated emission measurement:
3.1.1.For Anechoic Chamber

Item{Equipment Manufacturer Model No. Serial No. |Last Cal. Cal.
Interval
1. |Spectrum Anayzer|ANRITSU MS2661C 6200140915 |May 29,2007|1 Y ear
2. |Test Receiver Rohde & Schwarz|ESCS30 828985/018 |May 29,2007|1 Y ear
3. [Bilog Antenna Schwarzbeck VULB9163 |142 May 29,2007|1 Y ear
4. |Loop Antenna EMCO 6502 00042960 |Dec 11,2006 |1 Y ear
5. |50 Coaxia Switch |Anritsu Corp MP59B 6100237248 |May 29,2007|1 Y ear
6. |[Cable Schwarzbeck AK9513(1m) |CR RX2 May 29,2007|1 Y ear
7. |Cable Schwarzbeck AK9513(10m)|AC RX1 May 29,2007|1 Y ear
8. |Cable Rosenberger N/A(6m) CRRX1 May 29,2007|1 Y ear
9. |Cable Rosenberger N/A(10m) FP2RX 2 May 29,2007|1 Y ear
9. [DC Power Filter |MPE 23872C N/A May 29,2007|1 Y ear
10. |Single Phase MPE 23332C N/A May 29,2007|1 Y ear
Power Line Filter
11. |3 Phase Power MPE 23333C N/A May 29,2007 (1Y ear
Line Filter
12. |Signal Generator [HP 8648A 3625U00573 |May 29,2007|1 Y ear
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

3.2.Block Diagram of Test Setup

A: Radiated Emission Test Setup, Frequency Below 30MHz

Tarntakde im

] ]
| o
! !
? Recerver §
| |
=
Coaxeal Cable -"f

5 m

Ciroursl Plame

B: Radiated Emission Test Setup, Frequency 30M to 1000M Hz

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

————3METERS——

EUT SYSTEM

TURN TABLE| 98 M%TERS

GROUND PLANE

(EUT: FM TRANSMITTER)
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

3.3.Radiated Emission Limit
A: FCC Part 15 Subpart C Paragraph 15.239 Limit

Field Strength of Fundamental (3m)
uv/m dBuVv/m

88-108 250 48

Note: 1. RF Field Strength (dBuV) = 20 log RF Voltage (uV)
2.Distance refers to the distance in meters between the measuring instrument antenna and
theclosed point of any part of the device or system.
3. The emission limit in this paragraph is based on measurement instrumentation
employing an average detector. Measurement using instrumentation with a peak detector
function,corresponding to 20dB above the maximum permitted average limit.

Fundamenta Frequency (MHz)

B: Frequenciesin restricted band are complied to limit on Paragraph 15.209

FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uV/m dB(uV)/m
1.705 ~ 30 30 30 69.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Aboved60 3 500 54.0
Remark (1) Emission level (dB)uV =20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and
the closest point of any part of the device or system.
As shown in 15.35(b),for frequencies above 1000MHz,the field strength limits are based on
average detector,however,the peak field strength of any emission shall not exceed the maximum
permitted average limits,specified above by more than 20dB under any condition of modulation.

3.4.EUT Configuration on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

FM TRANSMITTER (EUT)

Model Number : MK?202
Serial Number : N/A
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SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

3.5.0perating Condition of EUT

1. Setupthe EUT as shown in Section 3.2.

2. Letthe EUT work in test mode (ON TX: transmitting Audio from connected MP3
player) and measure it.

3. The EUT was connected with MP3 player. The MP3 playing atypical audio file
(MP3 type music), and turn max. the volume.

3.6.Test Procedure

EUT and its simulators are placed on aturntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the
maximum emission level. EUT is set 3.0 meters away from the receiving antenna,
which is mounted on an antenna tower. The antenna can be moved up and down
between 1.0 meter and 4 meters to find out the maximum emission level.

Both horizontal and vertical polarization of the antennais set on measurement. In
order to find the maximum emission levels, al of the interface cables must be
manipulated according to ANSI C63.4-2003 on radiated emission measurement.
The test method based on FCC Part15 Paragraph 15.209 and Paragraph 15.239.

The RBW of the EMI test receiver (R&S ESCS30) is set at 120K Hz between 30MHz
and 1000MHz, and the RBW is 9KHz between 0.15MHz and 30MHz.
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PASS

SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

3.7.Radiated Emission Measurement Results

The max. tuning range of EUT is verified which between 88.1MHz with 107.9MHz.

A. Fundamental Radiated Emission Data

Test Item: Fundamental Radiated Emission Data
Test Voltage: 3.0v DCBATTERY
Test Mode: ON TX (transmitting Audio from connected MP3 player)
Temperature: 26°C
Humidity: 60%RH
Test Result: PASS
Frequency Antenna Emission Limit Margin
(MHz2) Polarization Level (dBuV/m) | (dBuV/m) (dB)
88.1 Horizontal 40.7 48 7.3
88.1 Vertical 37.9 48 10.1
98 Horizontal 43.8 48 4.2
98 Vertical 43.1 48 4.9
107.9 Horizontal 432 48 4.8
107.9 Vertical 42.5 48 55

Note: (1) All Reading are Peak Value.
(2) Emission Level = Reading Level + Probe Factor + Cable Loss.
(3) The average measurement was not performed when the peak measured data
under the limit of average detection.

B. General Radiated Emission Data

Please refer to following diagram
Note: No further spurious emissions found between 30 MHz and lowest internal
generated or used frequency.
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200T-08-18 #554:54
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4. EMISSION BANDWIDTH TESTING

SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.: FCC0706018

4.1.Measurement Procedure

1. The EUT was placed on aturn table which is 0.8 m above ground plane.

2. The EUT was connected with MP3 player. The MP3 playing atypical audio file (MP3
type music), and turn max. the volume.
3. Set SPA Center Frequency = fundamental frequency, RBW, VBW= 10KHz. Measured
the spectrum width with power higher than 20dB below carrier.

4. Set SPA Max hold.

4.2.Test SETUP (Block Diagram of Configuration)
Same as 3.2 Radiated Emission M easurement.

4.3.Bandwidth Limit

According to FCC 15.239(a), Emissions from the intentional radiator shall be confined
within a band 200K Hz wide centered on the operating frequency. The 200KHz band

shall lie wholly within the frequency range of 88-108MHz.

4.4.Bandwidth Test Result

Test Item: Fundamental Radiated Emission Data
Test Voltage: 3.0v DCBATTERY
Test Mode: ON TX(transmitting Audio from connected MP3 player)
Temperature: 26°C
Humidity: 60%RH
Test Resullt: PASS
Frequency Emission Bandwidth Limit
MHz KHz KHz
88.1 50.50 200
98 52.10 200
107.9 55.71 200
Refer to attached data chart.
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On 88.1MHz
FRW 10 KH=z BF AL 10 d8
Eaf Lwl : WEW 10 kH=z
=10 dBm SWT 15 m= Unik dEm
_1"'
Ex
=2}
= 3}
=g} TmL
LV imw Lris
s T b= T Y
-] |

] = =
UL =5, 7 CEm j;ff- .

-7o} ¥ o

- m—— e

R

Fl

Centar 858, 1Ma® 14 keB=z/ Span 100 kH=z

Date: Z4. L. 2007 L0O:dB:E2
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On 98MHz
RBW 10 kHz RF Att 10 dB
Re¥f Lvi VBW 10 kHz
-10 dBm SWT 15 ms unit dBm
-1
-2
-3
-4
-5

D1 -58.3 dBm

-6
-7
) \
8 D2 |-78.3 dBmg
-9 7 A i ‘_!‘(}:‘.,.*_'7
. Y
AP M/
-10
F2
F1
-11
Center 98 MHz 10 kHz/ Span 100 kHz
Date: 24 _JUL.2007 10:51:37
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On 107.9MHz
RBW 10 kHz RF Att 10 dB
Ref LvI VBW 10 kHz
-10 dBm SWT 15 ms unit dBm
-1
-2
-3
-4
-5

—D1 -57/.5 dBm

-6
-7 —
D2 |-77.5 dBm
-8 -
A ! o™
. '
90—~
-10
F2
F1
-11
Center 107.9 MHz 10 kHz/ Span 100 kHz
Date: 24 _.JUL.2007 10:54:23
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5. FCCID LABEL

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two
conditions:(1)this device may not cause harmful interference,and (2) this device must accpt any
interference received, including interference that may cause undesired operation.

The above of FCC statement only put into the user manual, haven't onto the device.

The Label must not be a stick-on paper. The Label on these products must be permanently
affixed to the product and readily visible at the time of purchase and must last the expected
lifetime of the equipment not be readily detachable.

Mark L ocation: FCC ID Label Location

{
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6. PHOTOGRAPH

6.1.Photo of Radiated M easurement
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APPENDIX |
(Photos of EUT)

Page 29 of 32



SHENZHEN SETEK TECHNOLOGY CO., LTD. Report No.:FCC0706018

Outside View

Wirelens FM Transmiiier
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Interior View
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THE END
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